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L3 d BEFRE R ER26500 3.6V 8. 5Ah 30. 6Wh
ot AR Chinese
Name of Sample | & & Li/SOCL2 Battery ER26500 3.6V 8.5Ah 30. 6Wh
English
ok 1116070161
Sample No.
EXX V)] BMLaRiERBHTRAS
Consignor EVE Energy Co., Ltd
¥4 BMZGRERAERAR
Manufacturer EVE Energy Co., Ltd
Bk BAE (XTRREMEMMEUS RRATETH)
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38.3 UNITED NATIONS “Recommendations on the
Test method TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
ARRR REE (XTRREVEDMBUSE SRRARETH)
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38.3 UNITED NATIONS “Reccommendations on the
Criterion TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
%4
sy o, AREBHHHSE
Appearance Black or white Plastic film shell
Mgk a M 2016-07-20 Hrqleie B 2016-07-21 ~ 2016-09-05
Accepted Date Test Date
BAFA ROBEBRL; RN rBh; whidr; SHAE B, My SRR
Altitude simulation, Thermal test,Vibration, Shock, External short
Test Items circuit, Impact, Forced discharge
28%, ZROTABRSE (XTRREVEHNRNI KRAFETHM)
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. FRHEE K,
Bt The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS® Manual of Tests and Criteria
Conclusion ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3.
4% B (Date) : 2060905,
s Aol FE @it Primary Lithium Cell./ g Xj&t
HiE \(\
Comment _ E
: )
£t / &
, QR i
Consignor
Address
o VA ‘ VU" T 'mg,z o)
Approver: “i Checker: Compiler:
R%

Title:

B8 THVH (Vice chief engineer)
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N Name of Test Standard requirement or The X
o. ltems Clause Number of Standard Test Result | Conclusion | Remark
A (%'Tfﬂﬂﬁ EHNRTS XK :
| E&ﬁm ;%?IST/SG/A Cl10/11/Rev. 5 /Amend. 1 S}]‘m'\ﬁi 1 dix 1 Am y
Altitude UN Manual of Tests and Criteria Section ce fippendix P;ssed
simulation ST/SG/A C10/11/Rev.5 Amerid.1 3 3 TeSt T.1
o ey diey
ST/SG/AC. 10/11/Rev. 5 Amefid. 1 38.3 &
2 ik ; 1.2 S sﬁ'gﬂ /ﬁpzzmdix 2 a /
Thermal test UN Manual of Tests and Criteria Section P d
ST/SG/A C10/11/Rev.5 _ /Aoénd.  Te813T.2 asse
BAW (KT ERADEBRLRT Eﬂﬁiﬂﬁﬁ
3 ﬁﬁ] ;ﬂ%)aST/SG/I\C. 10/11/Rev. 5 /Anénd. ﬂi.g@mfi 3 dix 3 Am y
Vibration UN Manual of Tests and Criteria Section ec fppendlx Pn d
ST/SG/A C10/11/Rev.5 _ /Agénd  Te813T.3 asse
Bom (AT REDEHHRRT ﬁ%ﬂﬁﬁ
4 m,ﬁ z’?l}..)dsT/SG/l\ Cl0/11/Rev.5 /Anénd. 3 W é%gﬂﬁp:ndix ) %m y
Shock UN Manual of Tests and Criteria Section Passed
ST/SG/A C10/11/Rev. 5 /Aménd. Te813T. 4
E}E;ﬁ;a [{ ’?;fﬁﬁﬂﬂ} iiﬁfﬂﬂ!i! HQM ;{
ST/SG/AC.10/11/Rev.5  /Aoénd..3 B4 5
5 SHSEB 015 g!e‘zﬂ I?Eppcndix 5 o /
External short [uN Manual of Tests and Criteria Section Passed
circuit ST/SG/A C10/11/Rev. 5 Amerd.1 3 .3 Te8t T.5
if-}?i) (&3 ftﬂ&ﬁ} ii%ﬂ‘l/ W RBAIR
i K ST/SG/IE C10/11/Rev. 5/Amend. 1&Amend. 2 | MEHE 6
.3 R T.6 . A
6 Impact UN Manual of Tests and Criteria Section See Appendix 6 P:sff:d /
ST/SG/A C10/11/Rev. 5 /Anéddmend. 2 3 3 | 8.
Test T.6
BEW (%Tfiﬂ&_ﬁﬁ}é" REERT SRA
. E@Jm% ;h_?_.)sST/SG/AC. 10/11/Rev. 5/Amend. 1 3 3 8 'é%gﬂl\ﬁppzndix , ot ,
Forced discharge |uUN Manual of Tests and Criteria Section Passed
ST/SG/A C10/11/Rev. 5 /Anéng. 83 Test T.8
This space intentionally left blank
s | wFzA
BB IRB LG FFSIB A :22C-24°C ; SRR AT : /%
Test Environment Ambicent temperature:22C-24C ;Ambient humidity:/%
Condition
REAA ,
. Test Item
R R
ot | 2K / bR &%
Subcontracted Test 2 /
Condition Subcontracted | Name Post Code
Laboratory | #bit / LR /
Address Tel
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A% 1 RBRE LA | A
No. Name of Test Items Altitude simulation
#a|  Hars R Before BBE At |5 gams | M| X
%5 Sample Status RE |FRLAE| RE | FBLAE | Mass Loss| Residual [RE
Sample Mass ocv Mass ocVv OCV  |Other
No. /g Al /g N % 1% Event
001 i 50.4296 | 3.68 | 50.4285 | 3.68 0.00 | 100.00 | ©
002 it A 50.5208 | 3.68 | 50.5198 | 3.68 0.00 | 100.00 | o
003 i A 50.0668 | 3.68 | 50.0659 | 3.68 0.00 | 100.00 | o
004 it B 50.2917 | 3.68 | 50.2001 | 3.67 0.00 | 99.73 | o
005 it B 50.5612 | 3.68 | 50.5605 [ 3.67 0.00 | 99.73 | o
006 it B 50.7691 | 3.68 | 50.7682 | 3.68 0.00 | 100.00 | o
007 it 50.6768 | 3.68 | 50.6759 | 3.68 0.00 | 100.00 | ©
008 it A 50.3939 | 3.68 | 50.3929 | 3.68 0.00 | 100.00 | o
009 i 50.3635 | 3.68 | 50.3626 | 3.68 0.00 | 100.00 | ©
010 A 50.4853 | 3.68 | 50.4844 | 3.68 0.00 | 100.00 | o
ol | paiaB® o | 50.7975 / 50. 7968 / 0.00 / 0
012 | g iR o | 50.4298 / 50. 4289 / 0. 00 / 0
013 | gy BBRE o | 50.4398 / 50. 4387 / 0.00 / 0
014 | g 2B & | 50.5485 / 50. 5470 / 0. 00 / 0
015 | puiiill o | 50.3477 / 50. 3468 / 0.00 / 0
06 | puicai® & | 501418 / 50. 1408 / 0. 00 / 0
07 | iR o | 50.4060 / 50. 4049 / 0.00 / 0
008 | puiial® o | 50.6729 / 50. 6716 / 0. 00 / 0
019 | puiihil o | 50.7002 / 50. 6989 / 0. 00 / 0
020 et 50. 5654 / 50. 5639 / 0.00 / 0

Fully discharged

Hid: LR V-IRA D-AK R-E F-RX 0-RHk. LHA. MR, LA ARK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ) RBRR LA | AR
No. Name of Test Items Thermal test
wa|  Hans |EW Bl REE M| gk e s
%5 Sample Status RE |FBELE | KT | FB5LE| MassLoss| Residual | RE
Sample Mass ocv Mass ocv OCV |Other
No. /g N /g Y 1% /% |Event
001 i A 50.4285 | 3.68 | 50.4233 | 3.70 0.01 | 100.00 | o
002 it A 50.5198 | 3.68 | 50.5147 | 3.70 0.0 | 100.00 [ o
003 A 50.0659 | 3.68 | 50.0614 [ 3.70 0.0 | 100.00 | o
004 i A 50.2901 | 3.67 | 50.2856 | 3.70 0.01 | 100.00 [ o
005 o 50.5605 | 3.67 | 50.5500 | 3.70 0.02 | 100.00 | o
006 e 50.7682 | 3.68 | 50.7585 | 3.70 0.02 | 100.00 | o
007 it A 50.6759 | 3.68 | 50.6694 | 3.70 0.0 | 100.00 | o
008 ind A 50.3929 | 3.68 | 50.3870 | 3.70 0.01 | 100.00 | o
009 X 50.3626 | 3.68 | 50.3565 | 3.70 0.00 | 100.00 | o
010 i 50.4844 | 3.68 | 50.4783 | 3.70 0.01 | 100.00 | o
o | g TR o | 50.7968 / 50. 7881 / 0.02 / o
012 | gl e | 50.4289 / 50. 4236 / 0.01 / o
013 | g AR o | 50.4387 / 50. 4334 / 0.01 / 0
04 | 5B o | 50.5470 / 50. 5373 / 0. 02 / 0
05 | puits® o | 50.3468 / 50. 3427 / 0.01 / 0
016 |  puics® | 50.1408 / 50. 1356 / 0.01 / 0
017 | g T5R® o | 50.4049 / 50. 3993 / 0.01 / 0
018 | puta® o | 50.6716 / 50. 6638 / 0. 02 / 0
019 | g FERE 4 | 50.6989 / 50. 6903 / 0.02 / 0
020 | g SRR o | 50.3639 / 50. 5591 / 0.01 / 0

‘é'.l.i: L_M% V_%,:L D_M% R_IK%I F_ﬁk O—faﬂ!iﬁh i%}:in i‘mw\ i“k%\ ﬁﬁko
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 3 BETALH | F
No. Name of Test Items | yibration
#a |  Hana B Bolore | BES Al |ggix | Maress|
S5 Sample Status RE | FBLE| RE | FBELE |MassLoss| Residual | B
Sample Mass ocv Mass ocv OCV | Other
No. /g v /g v % % Event
001 i e 50.4233 | 3.70 | 50.4284 | 3.69 0.00 | 99.73 | o
002 it A 50.5147 | 3.70 [ 50.5173 | 3.70 0.00 | 100.00 | o
003 i 50.0614 | 3.70 [ 50.0513 | 3.70 0.02 | 100.00 | o
004 s B 50.2856 | 3.70 | 50.2894 | 3.70 0.00 | 100.00 | o
005 i 50.5500 [ 3.70 | 50.5532 | 3.69 0.00 | 99.73 | o
006 o 50.7585| 3.70 | 50.7648 | 3.70 0.00 | 100.00 { o
007 i A 50.6694 | 3.70 | 50.6631 | 3.70 0.01 | 100.00 | ©
008 i 50.3870 | 3.70 | 50.3876 | 3.69 0.00 | 99.73 | o
009 i B 50.3565 | 3.70 | 50.3609 | 3.70 0.00 | 100.00 | ©
010 i 50.4783 | 3.70 | 50.4788 | 3.70 0.00 | 100.00 | o
011 rol o | 507881 / 50. 7873 / 0. 00 / o
012 | g BB o | 50.4236 / 50. 4230 / 0. 00 / 0
013 | o AR o | 50.4334 / 50. 4256 / 0. 02 / 0
o1a | o, TERR . |s0.8313|  / 50. 5396 / 0. 00 / 0
015 | puiiill e | 503427 / 50. 3509 / 0.00 / 0
016 | g co® & |50.1356|  / 50. 1353 / 0. 00 / 0
017 | g R [ 50.3993 / 50. 3982 / 0. 00 / 0
018 | g ERR . |50.6638] 7 50. 6648 / 0. 00 / 0
019 ral il ed | 50.6903 / 50. 6884 / 0. 00 / o
020 | AR 4 | 505591 / 50. 5598 / 0. 00 / o

Fik: - V- D-AR R-E F-RK 0-RRR. RBA. LMK, LAY, LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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= i
No. 4 Name of Test Items Shock
e Haka KB A Before KBS After FERE | Mees | e
7 Sample StaTus RE | ARELE| RAE |FBELE| MassLoss | Residual | AL
Sample Mass ocv Mass ocv ocv Other
No. /g v /g Y 1% 1% Event
001 A e 50.4284 | 3.69 | 50.4327 | 3.69 0.00 | 100.00 | o
002 i 50.5173 | 3.70 | 50.5223 | 3.69 0.00 | 99.73 | o
003 o 50.0513| 3.70 | 50.0856 | 3.69 0.00 | 99.73 | o
004 i A 50.2804 | 3.70 | 50.2047 | 3.69 0. 00 99.73 | o
005 o 50.5532 | 3.69 | 50.5577 | 3.69 0.00 | 100.00 | o
006 it 50.7648 | 3.70 | 50.7683 | 3.69 0.00 | 99.73 | o
007 i 50.6631 | 3.70 | 50.6773 | 3.70 0.00 | 100.00 | o
008 it A 50.3876 | 3.69 | 50.3954 [ 3.69 0.00 | 100.00 | 0
009 i 50.3609 | 3.70 | 50.3628 | 3.69 0. 00 99.73 | o
010 i 50.4788 | 3.70 | 50.4814 | 3.70 0.00 | 100.00 | o
o | paiiad o | 50.7873 / 50. 7669 / 0.04 / 0
012 | i o | 50.4230 / 50. 4295 / 0. 00 / o
013 | pulia ed | 50.4256 / 50. 4434 / 0.00 / 0
014 | piii® o | 50.539 / 50. 5444 / 0. 00 / 0
015 | puliatl ea | 50.3509 / 50. 3185 / 0. 06 / o
016 | puria o | 50.1353 / 50. 1430 / 0. 00 / 0
017 | putiaid o | 50.3982 / 50. 4236 / 0. 00 / 0
018 | puiiaid 4 | 50.6648 / 50. 6724 / 0. 00 / 0
019 | puria® & | 50.6884 / 50. 6971 / 0. 00 / o
020 | plia® .o | 50.5598 / 50. 5668 / 0. 00 / 0
ik L-#H V-HA D-MR R-BE F-RX -k, LAA. LMK LA ALK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

-}

b L
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A5 5 A B AR S o
No. Name of Test Items External short circuit
HERT HBRE R mRRAL AeAR
Sample No. Sample Status /C Other Event
001 Und?:ﬁ:%gcd 75.1 o
002 Und?zggsrged 81.6 o
003 Und?iﬁgigcd 81.9 o
004 Und?ﬁgged 71.9 0
005 Und?:?lf?rged 74.1 0
006 Und?:gln;arged 75.5 Y
007 Und?:ﬁzls'ged 78.1 0
008 Und?:giurged 75.0 o
009 Und?zgzsrged 70.9 o
010 Und?:z::ged 72.2 0
011 Ful 17:6%i?c?arged 65.7 0
012 Fullj'-;vﬁfiz:?arged 66. 3 0
013 Ful 1?;%i?c?arged 62.8 o
014 Ful 1?; %i?c?arged 65.0 Y
015 Ful 17';6%5:;?“@(1 64.8 0
016 Full;j’:%i?c?arged 64.0 0
017 Full;;ﬁ%i?c?arged 66.9 0
018 Ful 17?%&?“@(1 63.1 0
019 Ful 17?%&?“@(1 63.3 0
020 SR 67.2 0

Fully discharged

#ii: DK R-BREK F-R2 XK -k, AKX, AE,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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5 6 A% A B AR i

No. Name of Test Items Impact
ams | ek || HREERERE R
Sample No. Sample Status IC Other Event

021 Und?if%?rged 29.6 0

022 Und?:g:iged 29.5 o

023 Und?;u;l:iged 29.6 0

024 Und?:g:iged 29.6 o

025 Undig:srged 29.8 o

026 Fullj?%iiiirged 29.6 o

027 Ful 15;‘6 %iﬁzc?arged 29.6 o

028 Ful ly?ﬁﬁ?arged 29.7 o

029 Ful lj?%iﬁ:c?arged 29.3 Y

030 Fullj?%i?c?arged 29.8 Y
MFEE This space intentionally left

blank

&ix: D-MRR F-RK 0-RMk. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

NN, 4

|\ 27 N
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e ; BER B LA S
No. Name of Test Items Forced discharge
Pr RN R HeRA X
Sample No. Sample Status Other Event
031 Ful 17? %iﬂ:cl&rged °
032 Fullj?%i?(:l?arged °
033 Ful ly?%i?cll?arged 0
034 Ful l%%i?cl}?arged 0
035 Ful lj?%i?cll?arged °
036 Fullj?%iz:?arged °
037 Ful l%%i?clgarged °
038 Fully?%i?cll?arged °
039 Ful gﬁﬁiﬁrged °
040 Fully?%i?c?arged °
MFEA This spalceeni nbtleannt kl onally

&ik: D-MR4k F-RK 0-RMk. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

L>e

A B
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AR I
B0 11 12 13 14 15 16

and sevoro bum
hazard. Do notrecharge.

cruth, disaosemblo host above
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CONtLNS 10 wited. .






